






I 
                      Global Hydrogeological Solutions       

Foreword 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



II 
                      Global Hydrogeological Solutions       

List of Figures  

  Page no 

1.1 Location Map of Badkhal Lake- Faridabad 1 

1.2 Periodic Google image shows change in submergence area 3 

1.3 Rainfall trend graph 5 

2.1 Disposition of Aravali Ridge 8 

2.2 Photograph of Jointed Quartzite exposed in Badkhal Catchment 9 

2.3 Google image showing the folded structure 10 

2.4 Geological map of the Badkhal lake 11 

2.5 Drainage Map with Ordering 13 

2.6 DEM Map 14 

2.7 Slope Map 15 

2.8 Regional View of Google Image showing water bodies and Badkhal lake 16 
[...]

  Biochemical oxygen Demand (BOD) at 270 C – 3days 91.5 mg/l 

  Total Kjeldahl Nitrogen (as N) 3.7 mg/l 

    

6 12/10/2015   9:00 PM Temperature 220C 

  Biochemical oxygen Demand (BOD) at 270 C – 3days 81.8 mg/l 

  Total Kjeldahl Nitrogen (as N) 3.0 mg/l 

 



  Prefeasibility study on restoration of Badkhal Lake 
 

 

 

52 
 Global Hydrogeological Solutions 

Table 5.2: Nature of sample: Waste water (Composite Sample) 

Sr. No Parameter Results 

1 Total Suspended Solids 308.0 mg/l 

2 Biochemical oxygen Demand (BOD) at 270 C – 3days 129.6 mg/l 

3 Chemical Oxygen Demand (COD) 478.2 mg/l 

4 Phosphorous 2.1 mg/l 

5 Total Kjeldahl Nitrogen (as N) 9.2 mg/l 

 

The analysis shows a depressed value of 11-16 mg/L for TKN which is normally in the 

range of 30-50mg/L. This could mean that the domestic effluent is getting mixed with 

industrial effluent. This needs further investigation and confirmation. Small quantities of 

industrial effluent if mixed with domestic effluent can be handled with normal treatment 

processes. However if the quantity of industrial effluent is large then more detailed analysis 

of wastewater is essential to design the treatment plant. 

 

3. Treated Water Quality  

 

To use this water for filling the lake and ensuring a perpetual supply it is important to achieve 

strict limits of quality of the effluent being discharged. US Environment Protection Agency, 

published “2012 guidelines for water reuse” in September 2012, the guidelines pertaining to 

impoundments and environmental reuse are given in  Table 5.3  

It has also been brought out that for  impoundments where human contact is possible the 

guidelines are strict with respect to pathogens fecal coliform and total suspended solids 

(TSS). The guidelines also call for strict limits of Nitrogen and phosphorus discharge to 

prevent algae formation. Lastly, Dissolved oxygen levels are to be maintained to support 

marine life in the lake. 

 

 

 

 

 

 

 

 



  Prefeasibility study on restoration of Badkhal Lake 
 

 

 

53 
 Global Hydrogeological Solutions 

Table 5.3: The guidelines pertaining to impoundments and environmental reuse 

Reuse 

Category 

and 

Description 

Treatment 

Reclaimed 

Water Quality 

Parameters 

 

Reclaimed 

Water 

Monitoring 

Setback 

Distances 
Comments 

Impoundments 

 

The use of 

reclaimed 

water in an 

impoundme

nt in which 

no 

limitations 

are imposed 

on body-

contact. 

(Lakes) 

Secondary 

treatment 

Filtration or 

tertiary 

treatment 

Disinfectio

n 

 

pH = 6.0-9.0 

≤ 10 mg/l BOD 

≤ 10 mg/l TN 

≤ 1 mg/l Ph 

≤ 2 NTU TSS 

 

No detectable 

fecal 

coliform/100 ml 

1 mg/l Cl2 

residual (min.) 

no detectable 

odour 

 

 

pH – 

weekly 

BOD – 

continuous 

Turbidity – 

continuous 

TN- 

continuous 

Fecal 

coliform - 

daily 

Cl2 residual 

– 

continuous 

 

500 ft (150 

m) to potable 

water supply 

wells (min.) if 

bottom not 

sealed 

 

Dechlorination may be 

necessary to protect aquatic 

species of flora and fauna. 

Reclaimed water should be 

non-irritating to skin and 

eyes. 

Reclaimed water should be 

clear and odourless. 

Nutrient removal may be 

necessary to avoid algae 

growth in impoundments. 

Chemical (coagulant and/or 

polymer) addition prior to 

filtration may be necessary to 

meet water quality 

recommendations. 

Reclaimed water should not 

contain measurable levels of 

pathogens. 

Higher chlorine residual 

and/or a longer contact time 

may be necessary to assure 

that viruses and parasites are 

inactivated or destroyed. 

Fish caught in 

impoundments can be 

consumed. 

 

Environmental Reuse 

Environme

ntal Reuse 
The use of 

reclaimed 

water to 

create 

wetlands, 

enhance 

natural 

wetlands, or 

sustain 

stream 

flows. 

 

Variable 

Secondary 

(4) and 

disinfection 

(6) (min.) 

 

Variable, but not to 

exceed: 

≤30 mg/l BOD (7) 

≤ 30 mg/l TSS 

≤ 200 fecal 

coliform/100 ml 

(9,13, 14) 

1 mg/l Cl2 residual 

(min.) (11) 

 

BOD – weekly 

SS – daily 

Fecal coliform - daily 

Cl2 residual – continuous 

 

Dechlorination may be 

necessary to protect aquatic 

species of flora and fauna. 

Possible effects on 

groundwater should be 

evaluated. 

Receiving water quality 

requirements may necessitate 

additional treatment. 

Temperature of the 

reclaimed water should not 

adversely affect ecosystem. 

See Section 3.4.3 in the 2004 

guidelines for recommended 

treatment reliability 

requirements. 



  Prefeasibility study on restoration of Badkhal Lake 
 

 

 

54 
 Global Hydrogeological Solutions 

Hence, the treatment Plant will have to be constructed using any of the latest technology for 

sewage treatment. In order to insure continuous monitoring it is therefore important that the 

Plant should be fully automated with PLC/SCADA and real time monitoring of all the 

important parameters. Since the plant will have to be constructed, adjoining a residential 

colony there should be no odor from the plant. The plant has also to be eco friendly. 

 

Based on the DATA collected and international standards for use of recycled water for use in 

Lakes and impoundments the following design criteria should be considered. No relaxation 

should be given in these Parameters while considering impoundment in water bodies/lakes. 

(Table 5.4) 

 

Table 5.4: Design parameters for municipal wastewater treatment plant 

 

Dry weather influent characteristics 

Denomination Maximum Average Unit 

BOD  150 Mg/l 

COD  400 Mg/l 

TSS  300 Mg/l 

TKN  30 Mg/l 

TP  3 Mg/l 

Total Coliform   MPN/100ml 

Flow  10000 m3/day 

Wet weather influent characteristics 

Denomination Maximum Average Unit 

Flow  10000 m3/day 

Minimum influent wastewater temperature: 18° C  

Maximum influent wastewater temperature:25° C 

Treated Water Parameters 

 

Denomination Maximum Unit 

BOD <5 Mg/l 

COD <50 Mg/l 

TSS* <5 Mg/L 



  Prefeasibility study on restoration of Badkhal Lake 
 

 

 

55 
 Global Hydrogeological Solutions 

TN <10 Mg/l 

TP <1 Mg/l 

Total Coliform** <23 MPN/100 ml 

It is all to be insursed that the following parameters are strictly maintained.  

 

*The turbidity of reclaimed water at a point in the wastewater treatment process after filteration 

and immediately before disinfection complies with the following- 

1. The 24 hr average turbidity of filtetred effluent is 2NTU’s or less and 

2. The turbidity of filtered effluent does not exceed 5 NTU’s at any time 

 

      **The reclaimed water meets the following criteria after disinfection treatment and before   

discharge to a reclaimed water system- 

1. There is no detectable fecal coliform organism in 4 of the last 7 daily reclaimed water samples 

taken and  

2. The single sample maximum concentration of fecal coliform organisms in reclaimed water 

sample is less than 23/100ML 

 

4. Technology Options 

The end water quality is a critical requirement if the reclaimed water is to be used for 

impoundment in the Lake and remain a perpetual source of supply to the Lake. Several 

technology options have been examined. Only those technologies that can meet the treated 

water quality requirements and have CPHEEO approval have been evaluated in Table 5.5. 

 

 

 

 

 

 

 

 

 

 

 

 



  Prefeasibility study on restoration of Badkhal Lake 
 

 

 

56 
 Global Hydrogeological Solutions 

Table 5.5: Biological Wastewater Treatment Processes 

TECHNICAL CORRELATION OF DIFFERENT TECHNOLOGIES FOR BADKHAL LAKE 

S 

No. 

Design 

Parameters 

Activated Sludge 

Process 

Moving Bed Bioreactor 

(MBBR) 

Sequencing Batch 

Reactor (SBR) 

Membrane Bio-reactor 

(MBR) 

Fixed Bed Biofilm 

Activated Sludge 

(FBAS) 

1 
Principle of 

Operation 

Suspended Growth 

Process - Involves 

production of 

activated mass of 

micro-organisms 

capable of stabilizing 

waste under aerobic 

condition. Liquid-

Solid Separation takes 

place by gravity 

settling in a clarifier 

Activated Sludge with 

suspended media 

packing in the form of 

plastic rings which are 

kept in suspension with 

air pressure. The plastic 

rings provide surface 

area for growth of 

biofilm.  Liquid-Solid 

Separation takes place in 

a secondary clarifier 

Activated sludge - 

operated in batch mode. 

The process of filling, 

aeration, settling and 

separation is carried out 

in one reactor. Hence 

multiple reactors are 

required for taking the 

wastewater. No separate 

liquid solid separation 

equipment required. 

Suspended Growth 

Process - The 

wastewater is circulated 

continuously through 

membranes which allow 

separation of treated 

water. The biomass 

remains in suspension 

and is continuously 

aerated. 

Activated Sludge with 

Fixed Film in the form 

of plant roots and bio 

textile, which provides 

the surface area for 

growth of biofilm. The 

biomass remains in 

suspended and fixed 

form. Liquid -solid 

separation is done thru 

secondary clarifier or 

disc filter. 

2 

Hydraulic 

Retention Time 

(HRT, hrs) which 

impacts size of 

reactors 

10-15 hrs 8-12 hrs 20-30 hrs 10-12 hrs 6-10 hrs 

3 

MLSS (mg/l) 

which impacts 

efficiency of 

treatment 

3000-4000 8000-10000 4000-5000 12000-16000 10000-16000 



  Prefeasibility study on restoration of Badkhal Lake 
 

 

 

57 
 Global Hydrogeological Solutions 

S 

No. 

Design 

Parameters 

Activated Sludge 

Process 

Moving Bed Bioreactor 

(MBBR) 

Sequencing Batch 

Reactor (SBR) 

Membrane Bio-reactor 

(MBR) 

Fixed Bed Biofilm 

Activated Sludge 

(FBAS) 

4 

Achievable 

Parameter - BOD 

(mg/L) for the 

treated effluent 

(<10mg/L) 

< 10 mg/l < 10 mg/l < 10 mg/l < 2 mg/l < 10 mg/l 

5 

Achievable 

Parameter - TSS 

(mg/L) for the 

treated effluent 

(<5mg/L) 

< 20 mg/l < 20 mg/l < 15 mg/l < 2 mg/l < 5 mg/l 

6 

Extra provision 

for achieving 

TSS<5 

Filtration required Filtration required Filtration required 
No additional 

requirement 

No additional 

requirement 

7 Odor 

Since reactors and 

clarifiers are open to 

atmosphere strong 

chanced of foul smell/ 

odor 

Since reactors and 

clarifiers are open to 

atmosphere strong 

chanced of foul smell/ 

odor 

Since reactors and 

clarifiers are open to 

atmosphere strong 

chanced of foul smell/ 

odor 

System totally enclosed. 

No odor or foul smell 

expected. 

Reactors are covered 

with green plants. No 

odor or foul smell 

expected. 

8 
Operation and 

Maintenance 

Difficult to control 

operations if there is 

wide fluctuation in 

wastewater quantity 

and quality. 

Maintenance 

requirement normal 

Difficult to control as 

suspended media can 

escape from the reactor 

and washout of the 

system. Some media 

anyway escapes, and has 

to be replaced 

periodically. 

Requirement for more 

than one tank to 

accommodatecleaning 

schedules. Maintenance 

costs slightly higher due 

to decanter system. 

Operation cost is high 

due to very high power 

requirement. Membranes 

need to be replaced in 5-

8 years. 

PLC control essential for 

highest efficiency and 

lowest power 

consumption. 

Maintenance costs 

normal. 



  Prefeasibility study on restoration of Badkhal Lake 
 

 

 

58 
 Global Hydrogeological Solutions 

S 

No. 

Design 

Parameters 

Activated Sludge 

Process 

Moving Bed Bioreactor 

(MBBR) 

Sequencing Batch 

Reactor (SBR) 

Membrane Bio-reactor 

(MBR) 

Fixed Bed Biofilm 

Activated Sludge 

(FBAS) 

9 
Process 

performance 

Adaptable to many 

types of wastewater 

and it has large 

dilution capacity for 

shock and toxic loads 

Process control more 

complicated and high 

peak flows/ shock 

loadings can disrupt 

operation. 

PLC control essential to 

obtain best results. Can 

destabilise in case of 

large variation in 

quantity and quality of 

wastewater 

Adaptable to many types 

of wastewater and it has 

large dilution capacity 

for shock and toxic loads 

Process highly adaptable 

and can easily handle 

shock loads due to 

higher level of quantity 

and diversity of biomass 

in reactors 

10 
Power 

consumption 
HIgh 

Higher than Activated 

Sludge 

Higher than activated 

sludge 

Highest compared to any 

technology 

Lowest compared to any 

technology 

11 

Land Area 

Requirement 

sq. m 

10000 8000 7500 3500 4000 

 

 

Based on the comparison of the technologies given above, MBR and the FBAS process are the most suitable for the present application. 

 



  Prefeasibility study on restoration of Badkhal Lake 
 

 

 

    Global Hydrogeological Solutions  59 
 

In the technology options, consideration should be given to the technology, which can 

entirely take care of the problem of smell and odour. This is an important aspect at the 

increasing urbanization, so that the technology finally selected to the requirements of 

urbanized areas.  

The other challenges which the technology for the construction of STP should 

adequately address the following constituents  

 

5. Capacity of Plant 

 
The availability of wastewater in the nearby areas helps in proposing the capacity to obtain 

required amount of water for initial filling of 6m and subsequently obtaining higher capacity, 

to further raise the level of the lake. In computing the capacity, it is also important to take 

into consideration losses as a result of evaporation from the exposed surface and also the 

seepage losses of the unlined bottom of the lake. It is estimated that to fill the lake upto 6m 

covering an area of 30.4ha the total quantity works out to be 10 MLD. Considering the 

evaporation and seepage losses to be 2.63 MLD, the balance available would only be 7.37 

MLD. It will take about 300 days for the lake to be filled up to level of 6m and to become an 

operational tourist spot. The computations of monthly evaporation rate, requirement of 

makeup water and the estimated requirement of water in three years is given in Table 5.6. In 

view of the fact that the quantity of wastewater available is about 118 MLD, the amount 

required for treating will be only 10% of the total availability. In case it is proposed to fill up 

the lake beyond 6m, additional quantities of wastewater is possible by enlarging the capacity 

of the treatment plant or to have second STP. 

 

 

 

 

 

- Can an STP  be built in minimum space? 

- Can an STP  be built in the heart of a densely populated area? 

- Can an STP be designed to consume less energy? 

- Can an STP be made odorless?  

- Can an STP be made to look like a garden which will blend into an urban 

environment? 



  Prefeasibility study on restoration of Badkhal Lake 
 

 

 

    Global Hydrogeological Solutions  60 
 

Table 5.6 : Projected Evaporation Of Water From Badkhal Lake  Monthly  Evaporation Rate 

 

PROJECTED REQUIREMENT OF RECYCLED MAKE UP WATER 

Expected surface area of water (sq. m) if lake is filled to 6M. 304300 

Total volume of water in Lake (cu.m) 1825800 

Expected loss due to percolation into the ground (annually) 15% 

Quantity of water lost annually due to percolation (cu.m) 273870 

Quantity of water lost annuallydue to percolation (ML) 273.87 

Average Quantity of water lost daily due to percolation (ML) 0.75 

Average Quantity of water lost daily due to evaporation (ML) 1.88 

TOTAL DAILY REQUIREMENT OF WATER 2.63 

 

Estimated requirement of water in 3 years 

 
Make up water 

required  (ML) 

Water required 

to fill Lake to 

6M) 

Total annual 

requirement 

Annual production 

from a 10MLD 

Recycling Plant(ML) 

Surplus 

available for 

other 

applications

(ML) 

Year 1 960 1825.8 2786 3500 714 

Year 2 960 0 960 3500 2540 

Year 3 960 0 960 3500 2540 

Month mm/d 
Quantity of water evaporated 

every day (cu.m) 

Quantity of water evaporated in 

the month (cu.m) 

    
January 2.2 669 20753 

Feburary 4.2 1278 39620 

March 7.2 2191 67920 

April 9.9 3013 93390 